
INDRAPRASTHA INSTITUTE OF INFORMATION TECHNOLOGY, DELHI 
(IIIT-DELHI), Okhla Industrial Estate, Phase III, New Delhi 110020 

(Tel No 011-26907400, Website: www.iiitd.ac.in) 
 

1 

 

NOTICE INVITING TENDER FOR ANNUAL RUNNING OPERATION& 
MAINTENANCE CONTRACT OFSEWAGE TREATMENT PLANT- 

TWO NOS EACH OF 65 KLD AND 90 KLD CAPACITY 
 

The Indraprastha Institute of Information Technology Delhi was created as a State University by 
an Act of Delhi Government. The Institute has a campus spread over an area of around 22.4 
acres with 14 buildings. The Institute invites sealed tender from reputed agencies in two bid 

system i.e. Technical and Financial along with EMD for “Annual Running Operation and 
[...]
be furnished in the form of Performance (Bank) Guarantee, it should be 
valid for 2 months beyond the contract period for lodging the claims, if 
any. 

 
The performance security can be uncashed by the Employer to recover 

http://www.iiitd.ac.in/


INDRAPRASTHA INSTITUTE OF INFORMATION TECHNOLOGY, DELHI 
(IIIT-DELHI), Okhla Industrial Estate, Phase III, New Delhi 110020 

(Tel No 011-26907400, Website: www.iiitd.ac.in) 
 

18 

 

any amount which is payable by the Contractor to the Employer on any 
account for a cause arising out of the contract. 

 
e. Default of Contractor: 

 

If the performance of the contract is not satisfactory and not corrected 
within 15 days of receiving notice, then employer shall be at liberty to 
terminate the contract and get the work executed through other means at 
the risk and cost of the Contractor. 
 
In the event of termination of the contract, employer shall be at liberty to 
get balance work done at the risk and cost of the contractor and due 
payment of the contractor, if any, shall be released after the completion of 
whole of the works. 

 

f. Conciliation: In the event of any dispute, the party shall use their best 
efforts to settle amicably all disputes arising out of or in connection with 
this contract or the interpretation thereof. 

 

g. Arbitration: Any dispute and differences relating to the meaning of the 

specifications, designs, drawings and instructions herein before mentioned 
and as to the quality of workmanship of materials used in the work or as to 
any other question, claim, right, matter or thing whatsoever in any way 
arising out of or relating to the contract, designs, drawings, specifications, 
estimates, instructions or these conditions or otherwise concerning the 
works or the execution or failure to execute the same whether arising 
during the progress of the work or after the completion or abandonment 
thereof in respect of which amicable settlement has not be reached shall 
be referred to the Sole Arbitrator to be appointed by IIITD. The work under 
the contract shall continue, during the Arbitration proceedings. The award 
of the Arbitrator shall be final, conclusive and binding on both the parties. 
The courts at Delhi shall have the exclusive jurisdiction in any case of any 
dispute between the parties. 

 
 
 
 
 
 
 
 
 
 
 

 

http://www.iiitd.ac.in/


INDRAPRASTHA INSTITUTE OF INFORMATION TECHNOLOGY, DELHI 
(IIIT-DELHI), Okhla Industrial Estate, Phase III, New Delhi 110020 

(Tel No 011-26907400, Website: www.iiitd.ac.in) 
 

19 

 

Annexure A 

  Design of Sewage Treatment Plan and other Parameters 

 
 

1. EFFUENT GENERATION AND CHARACTERISATION 

 

Qualification of the Effluent 

 

Total domestic water requirement of the unit has been estimated to be 300KLD 

and the effluent generation is approx.264KLD.The total quantum of waste water 

generated is discharged to four STPs the basis of 24 hrs operation per/day. 

 
Area:  
 
The university campus is spread over 25 acres of area. The total building space 
in the campus is approx. 100,000 sq.m.  
 
Manufacturing Process  
 
There is no manufacturing process except preparation of food material for 
students mess and cafeteria in the campus.  
 
Source of Pollution  
 
The sources of wastewater in the campus is from hostel blocks, kitchen mess, 
and various other administrative as well as faculty and research block. The 
effluent generated from the unit is mainly domestic in nature.  
.  
Source of Water  
 
The domestic water requirement of the institute has been estimated to be around 
365 KLD. Source of water is from the Municipal Corporation as well as ground 
water.  
 
Volume of wastewater  
 
The waste water generated from the unit is domestic in nature. It has been 
estimated that approx. 300 KLD of wastewater is generated from the campus.  
 
 
 
 
 
 

http://www.iiitd.ac.in/


INDRAPRASTHA INSTITUTE OF INFORMATION TECHNOLOGY, DELHI 
(IIIT-DELHI), Okhla Industrial Estate, Phase III, New Delhi 110020 

(Tel No 011-26907400, Website: www.iiitd.ac.in) 
 

20 

 

2. EFFLUENT GENERATION AND CHARACTERISATION  
 

DESIGN DISCHARGE 65.KLD  
 
Characterization of the Effluent  
The Study of effluent characterization is very important for efficient working of an 
STP. Based on the analysis report provided by the client the characteristics are 
as given below 
 

The characteristics are given below:- 
S.No Parameters Unit Result 

1 pH  6.5-8.5 

2 Suspended Solids (TSS) Mg/1 350-400 

3 Bio Chemical oxygen demand (3 days at 27 

degree C 

Mg/1 270-350 

4 Oil and grease Mg/1 20-30 

3. EFFLUENT TREATMENTSYSTEM 

The effluent generated is passed through bar screen chamber then oil and 

grease trap and is collected by gravity through a drainage channel into an 

equalization tank. The effluent from the collection cum equalization tank is 

pumped to SAFF tank. The effluent is then allowed to settle in a tube setting 

tank, where the flocculated particles are allowed to settle down. The settled 

solids in the settling chamber is allowed to flow to sludge holding tank and is 

dewatered in the filter press. The dewatered sludge is stored and disposed of as 

per hazardous waste management rule. The clear water from the settling tank in 

passed through chlorine contact tank where chlorine is added for disinfection. 

Then the effluent is passed through Multi grade filter and activated carbon filter 

for further polishing of the water before taken to treated water tank for its reuse. 

The treated water from activated carbon filter is passed through softener for its 

recycling as make up water for cooling towers.  
 

4. EFFLUENT TREATMENT PLANT PROCESSUNITS 

 
Type of Treatment -biological 
Working Hours per(day)  - 24 hours 
Average waste water discharge - 60 KLD 
Design Discharge   - 65KLD 
 
Various process units of the effluent treatment plant and its detail specifications 
are given below:- 
1. Bar Screen 

http://www.iiitd.ac.in/


INDRAPRASTHA INSTITUTE OF INFORMATION TECHNOLOGY, DELHI 
(IIIT-DELHI), Okhla Industrial Estate, Phase III, New Delhi 110020 

(Tel No 011-26907400, Website: www.iiitd.ac.in) 
 

21 

 

2. Oil & Grease Trap 
3. Equalization Tanks 
4. SAFF Tank 
5. Settling Tank 
6. Chlorine contact Tank 
7. Multi grade Filter 
8. Activated Carbon filter 
9. Softener 
10. Filter press 
11. Effluent Transfer pump 
12. Filter feed pump 
13. Air Blower. 

 

DESIGN DISCHARGE 90.KLD  
 

1. INTRODUCTION 

Following are the Sewage that shall be generated from the entire site Phase II 

buildings: 

Domestic Sewage from the Toilets &Bathrooms. 

The above mentioned wastes shall be handled as per the following systems: 

Domestic Sewage from the Toilets &Bathrooms: Generally shall be collected in the 

external sewerage system consisting of pipes and manholes and be discharged into 

the Treatment Plant. 

It is proposed to treat the complete wastewater as given above shall be treated in a 

scientific manner through a properly planned sewage treatment plant. The objective is 

to stabilize the decomposable organic matters present in sewage so as to get an 

effluent and sludge having characteristics which are within safe limits, and which can 

be recycled and re-utilized for various purposes to help in maintaining the ecology of 

nature and save energy resources. The proposed sewage treatment plant is based on 

widely used and most effective process of moving bed bio film reactor  (MBBR) 

technology.   

Following are the benefits of providing the Sewage Treatment Plant in the present 

circumstances: 

It is mandatory as per the latest requirements to provide the Sewage Treatment Plant. 

Reduced net daily fresh water requirements from various sources, by utilizing the 

treated effluent for recycling. 

Reduced dependence on the public utilities for water supply and sewerage systems. 

Solid waste generated from the Sewage Treatment Plant shall be rich in organic 

materials and is an excellent fertilizer for horticultural purposes. 

 

http://www.iiitd.ac.in/


INDRAPRASTHA INSTITUTE OF INFORMATION TECHNOLOGY, DELHI 
(IIIT-DELHI), Okhla Industrial Estate, Phase III, New Delhi 110020 

(Tel No 011-26907400, Website: www.iiitd.ac.in) 
 

22 

 

2. DIFFERENT COMPONENTS OF THE PLANT 

 In the proposed treatment scheme the following component unit shall be provided: 
➢ Screen /Oil & grease trap within Equalization tank. 
➢ Equalization tank 
➢ Submersible type raw sewerage re-lifts pumps. 
➢ Anoxic tank 
➢ MBBR tank  
➢ Secondary settling tank 
➢ Clarified Water & Filtered Water Storage Tanks 
➢ Filter feed pump 
➢ Tertiary Treatment Units (Filtration) 
➢ Disinfection System including Ultra Violet Treatment  
➢ Treated Water Supply Pumps 
➢ Sludge return pump 
➢ Sludge holding tank  
➢ Centrifuge  

3. CHARACTERISTICS OF UNTREATED & TREATED EFFLUENT WASTE WATER 

 

          3.1   Raw sewage influent Characteristics(incoming)  

 
(a) Total sewage produced  : App. 90 m3/day  

(b) Total Capacity Proposed : To the proposed Sewage Treatment  
  plant of 90 m3/day capacity. 

 
(c)   Duration of flow to STP : 24 hours 

 
 (d) Peak Factor   : 3.0 
 
 (e) Temperature   : Maximum 46OC 
 
 (f) pH    : 7.15 to 8.2  

 
 (g) Color    : Mild  
 
 (h) T.S.S (mg/l)   : 250 to 350 mg/l 

 
 (i)    BOD (5) (mg/l)   : 200 to 250 mg/l 
 
 (j) COD (mg/l)   : 300 to 400 mg/l 
 
 (k) Oil and grease   : 10 – 50 mg/l  
 
 

3.2 Final Effluent Characteristics after Tertiary Treatment 

http://www.iiitd.ac.in/


INDRAPRASTHA INSTITUTE OF INFORMATION TECHNOLOGY, DELHI 
(IIIT-DELHI), Okhla Industrial Estate, Phase III, New Delhi 110020 

(Tel No 011-26907400, Website: www.iiitd.ac.in) 
 

23 

 

 
a) pH     : 7.1 – 7.3 mg/l 
 
b) B.O.D.    : < 10  mg/l 
 
c) C.O.D.    : < 50 mg/l 
 
d) Total suspended solids  : < 20 mg/l 
 
e) Oil & Grease   : <2mg/l 
 

4. PROCESS DESCRIPTION 

 

4.1 Incoming Wastewater from Last Manhole will be collected in raw effluent equalization 

tank via a Sluice Control Valve; bar Screens & Oil & Grease trap (OGT) in series.  

 

4.2 Manual cleaned bar screens will be installed to screen any large pieces. After 

screening, the waste water should be allowed to pass through an oil & grease trap to 

remove the grit material. The screens and grit chambers shall be accessible so that 

they may be manually cleaned from time to time. 

 

4.3 The waste water from the OGT should then pass into the Equalization Tank.  

 

4.4 The design of Equalization tank should cater for the condition that the waste water 

generation may not be uniform and higher quantity may come out during peak hours. 

There may be very low flow condition for few hours. To optimize the size of the plant, 

the plant design should cater for continuous operation and hence a buffer should be 

provided to store the waste water during its peak hour generation and supply the 

same during lean or no flow hours.  The equalization tank is provided to homogenize 

the waste water quality and also even out flow fluctuations and feed waste water of 

uniform quality at constant rate to subsequent treatment units. Air mixing should be 

provided to mix the contents of the equalization tank. An aeration grid should be 

provided to mix the contents of the equalization tank and also to avoid septic 

conditions in the tank. 

 

4.5 From the equalization tank the wastewater will be pumped into Anoxic tank for 

removal of nitrogen & phosphorous in the absence of oxygen by denitrification 

process. By-pass line shall be provided from the pumping system which shall only be 

provisional for disposal of sewage to mobile sewage tanker for emergency purposes.  

From the Anoxic tank the wastewater will be overflowed into MBBR Tank. 

http://www.iiitd.ac.in/


INDRAPRASTHA INSTITUTE OF INFORMATION TECHNOLOGY, DELHI 
(IIIT-DELHI), Okhla Industrial Estate, Phase III, New Delhi 110020 

(Tel No 011-26907400, Website: www.iiitd.ac.in) 
 

24 

 

 

4.6 he MBBR process uses small plastic carrier elements to provide growth sites for 

bacteria attachment in a suspended growth medium. The carrier elements shall allow 

a higher biomass concentration to be maintained in the reactor. This shall increase the 

biological treatment capacity for the given reactor volume.  

 

4.7 The carrier elements shall be continuously kept in suspension by the aeration system. 

The agitation pattern in the reactor shall be designed to provide an upward movement 

of the carriers across the surface of the retention screen which creates a scrubbing 

effect to prevent clogging. Combination of fine & coarse bubbles may be provided to 

provide oxygen as per detailing.  

 

4.8 From the MBBR tank mixed liquor shall flow by gravity into the secondary settling 

tank. The solids will settle in the tank. The sludge that settles down shall be 

transferred to sludge holding tank via sludge loading pumps, with provision of sludge 

return to the bioreactor if necessary. 

4.9 From the settling tank, treated wastewater will flow into chlorine contact tank/clarified 

water tank. In this tank, chlorine will be added in the form of calcium or sodium 

hypochlorite solution by a suitable chlorinator/Dosing system. 

 

4.10 Treated water after chlorine contact tank shall be clear, odourless, low BOD, low 

suspended solids, which shall be of quality which is acceptable as per standards 

prescribed by CPCB/Environmental norms for disposal directly into public/natural 

drain. 

 

4.11 The treated water from chlorine contact tank is fed by means of filter feed pump sets 

to pass through dual media filters, activated carbon filters and stored in the filtered 

water tanks. The activated carbon filters shall ensure removal of all coloration and 

odours present in the treated effluent. Backwash of Filters and shall be done 

intermittently as per requirements. The filtered water being stored in the filtered water 

tank shall again be dosed with chlorine by a suitable chlorinator/Dosing system and a 

residual Chlorine level of 1 PPM shall be maintained.  

 

4.12 The filtered, clean and odourless water from filtered water tank is then fed through a 

variable frequency drive hydro-pneumatic system to the external treated effluent rings 

as per the masterplan, from where connections are taken to the garden hydrant 

system and to each unit for flushing water as per detailing.  

 

4.13 According to the guide lines of Ministry of Environment and Forest the UV system will 

be provided on the discharge point of treated effluent supply lines to ensure 100% 

http://www.iiitd.ac.in/


INDRAPRASTHA INSTITUTE OF INFORMATION TECHNOLOGY, DELHI 
(IIIT-DELHI), Okhla Industrial Estate, Phase III, New Delhi 110020 

(Tel No 011-26907400, Website: www.iiitd.ac.in) 
 

25 

 

pathogen free treated water for recycling and re-use. The UV system shall be 

provided as online installation on the treated water supply line being supplied to the 

external distribution ring. 

 

4.14 Excess sludge from the clarifier/settling tank will be taken periodically into sludge 

holding tank. In this tank sludge will be aerated for self-stabilization. Air will be shut off 

periodically and superannuate water will be transferred to the aeration tank creating 

stabilized sludge. The final sludge shall be de-watered through a centrifuge 

mechanism. Sludge loading arrangements shall also be provided for direct disposal of 

sludge to sludge tankers / trolleys. The dried sludge shall be reused as a manure for 

irrigation purposes. 

 

5. RE-USE & DISPOSAL OF TREATED EFFLUENT 

 
5.1 The estimated treated effluent available from the Sewage Treatment Plant shall be 

approximately 80 m3 /day. 

http://www.iiitd.ac.in/


 

 

26 

 

Annexure-“B” 
 
 

Format of Financial Bid for Non Comprehensive Annual Running Operations and 
Maintenance Contract(AOMC) for 02 nos 65 KLD + 2 Nos 90 KLD 

Sewage Treatment Plants 
 

 
Sl..No. Description 

 
Amount (All inclusive) In 

Rupees 
A Non-Comprehensive Annual Running 

Operations Maintenance Contract 

(NCAROMC)  

a) For 02 Nos 65 KLD Sewage Treatment 

Plants based on SAFF technology including 

cost of dosing chemicals. 

 

Non-Comprehensive Annual Running 

Operations Maintenance Contract 

(NCAROMC)  

b) For 02 Nos 90 KLD Sewage Treatment 

Plants based on MBBR technology including 

cost of dosing chemicals.  

as per the details provided in the tender 

document under “Scope of Work”. 

 

Total   

GST  
Total Amount including GST  

  
(Rs. in words)   
 

We agree to carry out the Work at the rate quoted above for the duration of one full year. 
We understand that IIIT, Delhi is not bound to accept the lowest or any other offer and 
reserves the right to accept or reject any or all the offers either in full or in part without 
assigning any reason. 

 
 
(Name and Signature of Authorized Signatory with seal) 
 
 
 

 

Signature of the bidder) 
    Date: 



 

 

27 

 

ANNEXURE - I 
 

CERTIFICATE 
To, 

 

The Registrar, 
IIITD Campus 

 

 Sir, 

It is certified that we have studied, understood and agreed the terms and conditions 
of the tender for Annual Operation and Maintenance of Sewage Treatment Plant at 
IIITD Campus . 

 
There are no hidden costs to IIITD over and above that indicated in the Annexure - 
VI (Price Bid Format). 

 
The benefit of reduction in statutory taxes/ levies, if any, arising during the term of 
the contract, if awarded in our favour, would be passed on to IIITD. 

 
I / We agree to carry out the above works as detailed in the scope of work, at the 
quoted rates, for a period of one year from the date of award of work to us. Further, I 
/ We agree to abide by all the terms and conditions of this bid. 

 

 

AUTHORISED SIGNATORY WITH SEAL 
 

 

Place : Date : 

 
 

 

(Certification on firm letter head) 
 
 
 
 
 
 
 
 
 
 



 

 

28 

 

ANNEXURE - II 
 

DECLARATION 

 

I/ We having  our office

 at……………………………………………………………………………………… 

……………………………………………………………………………………… declare 

that I/ We have never been blacklisted by any state Government/ Central 

Government or any State/ Central PSU. 

 
Signature of the Tenderer 

Date: Name: 

Designation: 

Place: OfficeSeal: 

 

 
(Declaration on firm letter head) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

29 

 

ANNEXURE III 
 

(Format of Indemnity Bond) 

 

INDEMNITY BOND 
 

By THIS BOND I, Shri/Smt. ...............................................son of Shri. 

/Smt.....................................Residing at ....................... ........................ by 
occupation.............. 

the Partner/Proprietor/Director .................... having office at ................... am a 

tenderer at IIITD. 

 

1. WHEREAS, the said IIITD asked every tenderer, who is not covered under E.S.I. 

or any other insurance Act or exempted to furnish an Indemnity Bond in favour of 

IIITD against all damages and accident to the Staff/Labour/Tenderer/Contractor. 

2. NOW THIS BOND OF INDEMNITY WITNESSTH THAT the Tenderer/ Contractor 

named herein above shall indemnify the IIITD againstalldamages and accident 

occurring to the Labourers of the Tenderer/ Contractor as demanded by the IIITD and 

which shall be legal and/or claimed by the IIITD during the execution of the work  stated  

in  the NIT No:- AND the Contractor hereunder agree to indemnify and at all times 

keep indemnified the IIITD and its administrator and representative and also all such 

possible claim or demand for damages andaccidents. 

 
In WITNESS WHEREOF I, ............................................., the Partner/ 

Proprietor/Director.................................................... Hereto set and seal this the. . Day 

of ............... in the year ..........at ................ 

 
 

 
1. Signature: 

Name: 
Address: 

 
 
 

Sureties Signature of the Indemnifier Witnesses 

 
 

2. Signature 
Name: 
Address: 



 

 

30 

 

ANNEXURE - IV 
 

TECHNICAL BID - GENERAL INFORMATION 
(To be filled in by the bidder for the Technical Bid) 